21 20 | 19 | 18 17 | 16 15 14 13 | 12 | n 10 9 7 6 5 4 3 | 2 ]
P BLOWOLT CORe NOTE: WHEN ORDERING REPLACEMENT PARTS BE SURE TO FURNISH SERIAL
BLOWOUT COIL & NUMBER AND CATALOG NUMBER WHICH ARE LOCATED ON THE NAMEPLATE.
STATIONARY BLOWOUT CORE CONTACTOR P/N STATIONARY ALSO GVE PART NUMBER & DESCRIFTION.
CONTACT
— SUPPORT R.H. CONTACT P/N
56870—001 58851-101 TTEM DESCRIPTION PART NO. | QTY.
0 #10-24 X .37 LG. 58870-002 58851—102 /\ [ 1 [ #8=32 x .62 LG. ROUND HEAD SCREW 47241-104 | 3
SS HEX HEAD SCREW 58870—003 58851-103 /\ [2_| #8 SPUT LOCK WASHER 47252-064 | 3
10 SPLIT LOCK 58870—004 58851104 3| BLOWOUT COIL & STATIONARY CONTACT ASSEMBLY (25 AMP BLOWOUT COIL) | 58851101 1
] L ALRS BLOWOUT COIL NOTE: FOR MEM 3. GHOOSE | 2| BLOWOUT COIL & STATIONARY CONTACT ASSEMBLY (5 AMP_BLOWOUT COIL) _| soos1-102 | 1
CORE ONLY 1 MEM (SEE CHART) | 3 | BLOWOUT GOIL & STATIONARY CONTACT ASSEMBLY (10 AMP BLOWOUT COIL) | 58851-103 | 1
N #10-24 X .37 LG. 3 | BLOWOUT COIL & STATIONARY CONTACT ASSEMBLY (15 AMP BLOWOUT COIL) | 58851—104 | 1
SS HEX HEAD SCREW 4 | .250-20 X 1.125 LG, STUD 66475-035 | 1
—32 X .62 LG. :250— : - -
_ #10 SPLIT LOCK UND HEAD SCREW 5 | .250 SPLIT LOCK WASHER 47252-038 | 3
WASHER 8 | .250-20 HEX NUT 47253-021 1
" {19 BRAsS FLAT #8 SPLIT LOCK WASHER /\ [T 7 | #10 BrRASS FLAT WASHER 47251-008 | 2
STATIONARY 8 | BASE ASSEMBLY 58875-001 1
CONTACT SUPFORT 9 | LOCKOUT COIL 19971-001 1
] 10 | STATOR ASSEMBLY 58663—000 1
L BLOWOUT & STATIONARY 500 EXTERNAL 11_| OPERATING COIL 18970-000 | 1
CONTACT ASSEMBLY RETAINING RING 12 | .312-18 X 1.37 LG. STUD 57439-010 | 1
LOCKOUT 13| OPERATING COIL CORE 58660-001 1
_ COIL CORE 14 | CORE CAP 21440-000 | 1
15 | .250—20 X .62 LG. FILUSTER HEAD SCREW 47244—147 | 1
.250-20 X 1.50 LG.
K @ ERASS ] 16 | OPERATING SPRING 08778-000 | 1
P 0 BRASS FLAT 17 | .250-20 X .375 LG. HEX HEAD SCREW 47246-059 | 2
] Q WASHER (6) ARC_SHIELD 18| SPRING ADJUSTING BRACKET 42960-000 | 1
@ .250-20 BRASS ASSEMBLY ° .250 SPLIT 19 | .312-24 HEX NUT 47253-204 | 1
, HEX NUT (6) LOCK  WASHER 20 | ADJUSTING SCREW 42899-000 | 1
250-20 —
FINGER e 250-20 21 | ARMATURE ASSEMBLY 58878-000 | 1
SPRING 22 | ARMATURE HINGE PIN 18581-000 | 1
— AUXILIARY @ SHUNT 23 | #10-32 BRASS HEX NUT 47254—009 1
PARTS KIT 250-20 X 112 24 | #10 EXTERNAL TOOTH LOCK WASHER 47303-008 1
I @ ARMATURE {6, stup 25 | #10-32 X .37 LG. PAN HEAD SEMS SCREW 49137083 | 1
n MOVABLE 26 | FINGER BOARD 42005000 1
5 FINGER
| fm‘&TUP"Iﬁ 27 | FINGER SPRING 04657-000 1
FINGER #10-32 BRASS 28 | MOVABLE FINGER 05721-000 | 1
BOARD
" HEX NUT 29 | SHUNT 04870-002 | 1
#10_ EXTERNAL 30 | LOCKOUT COIL CORE 58880-000 | 1
fe-32 X .62 ToomH Lock LOCKOUT 31 | .500 EXTERNAL RETAINING RING 57429-012 | 1
LG. ROUND WASHER colL
| to-x 37 0. HEAD SCREW (2) OPERATING N 32 | ARC SHIELD ASSEMBLY 42855-001 1
EANEHEAD SEMS #8 SPUT LOCK SPRING 33 | .250-20 X 1.50 LG. BRASS STUD 57438—039 2
WASHER (2) 34 | .250 BRASS FLAT WASHER 47251-041 6
o B BLY 35 | .250-20 BRASS HEX NUT 47254011 _| &
_ SPRING O [ 36 | PLUNGER AUXILIARY PARTS KIT 68011-003 | A/R
ADJUSTING = =
10 BRASS FLAT 5 [@ Ole SN B 37 | #8-32 X 2.06 LG. ROUND HEAD SCREW (NOT SHOWN) 47241-261 | A/R
. WASHER b I~ N STATOR 38 | #8 SPLIT LOCK WASHER (NOT SHOWN) 47252-006 | A/R
250-20 X .375 LG. N ASSEMBLY 39 | AUXILARY ASSEMBLY (NOT SHOWN) 67976-001 | A/R
o D o HEX HEAD SCREW (2) /\ |40 | STATIONARY CONTACT SUPPORT 58661001 1
— ° .250 SPLIT LOCK Sz-ex /\ [ 41 | BLOWOUT COIL SUPPORT LH. 42872-000 | 1
WASHER (2) .250-20 X .62 LG. R - - /\ [ 42 | BLOWOUT COIL SUPPORT R.H. 42871-000 1
E FILLISTER HEAD SCREW _F- OPERATING /\ [ 43 | BLowout coiL core 42023-000 1
[ COIL /\ [[#4 | #10-24 X .37 1G. S.5. HEX HEAD SCREW 47779-042_ | 2
] /\ [ 45 | #10 SPLT LOCK WASHER 47252-065 2
/\ [ 46 | STATIONARY CONTACT 02315-000 1
D
312-24 3
HEX NUT D NOTE: AUXIIARY CONTROL CONTACT ASSEMBLY T0 BE
] @ RE)%EIRA%DY CONTROL GoNTACT. ATS%ETA'SN & Not NCLUDED
CORE
ég-élﬁmc Cap ggEEAT'NG coiL ITH COMPLETE CONTACTOR ASSEMB
c
A\ INCLUDED ON ITEM 3 BLOWOUT COLL & STATIONARY
_ CONTACT ASSEMBLY
B 1:2
E [ANaEs SIZE 1 NC CONTACTOR
D [4-17-00[TL) |REDRAWN TO CAD £l R T e LLETIN
— [ ¢ PECEIED | UNDIM.
C [9-27-99[RR _[WAS 68040-003 X o o0s LA STnun | oW, BULL 5210
A B [1-6-99 [LMH_[WAS 04870000 RM.S. DATE 10-11-79 [DR-DON K___[CK. __[REF.
A [3-3-92 [as/pisECN 5210-181 PR oen iduatrel Gontagl, g, [DRG. NO. RPC-58870-1
[ReV DATE | BY | DESCRIPTION v 1 0F 1
21 20 19 18 17 16 15 14 13 12 | 1 | 10 | o 72 1 e | s | 4« | 3 | 2 | 1




